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1. Introduction

1.1 Laboratory Location
Test location: BTF Testing Lab (Shenzhen) Co., Ltd.
101/201/301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang

AR Subdistrict, Bao’an District, Shenzhen, China
Phone number: +86-0755-23146130
Fax number: +86-0755-23146130

1.2 Laboratory Facility

The test facility is recognized, certified, or accredited by the following organizations:

® FCC - Designation No.: CN1409
BTF Testing Lab (Shenzhen) Co., Ltd. has been accredited as a testing laboratory by FCC (Federal
Communications Commission). The test firm Registration No. is 518915.

® CNAS - Registration No.: CNAS L17568
BTF Testing Lab (Shenzhen) Co., Ltd. is accredited to ISO/IEC 17025:2017 General Requirements for the
Competence of Testing and Calibration laboratories for the competence of testing. The Registration No. is CNAS
L17568.

® A2LA - Registration No.: 6660.01
BTF Testing Lab (Shenzhen) Co., Ltd. is accredited in accordance with the recognized International Standard
ISO/IEC 17025:2017 General requirements for the competence of testing and calibration laboratories.

1.3 Announcement
(1) The test report reference to the report template version vO.

(2) The test report is invalid if not marked with the signatures of the persons responsible for preparing, reviewing
and approving the test report.

(3) The test report is invalid if there is any evidence and/or falsification.

(4) This document may not be altered or revised in any way unless done so by BTF and all revisions are duly
noted in the revisions section.

(5) Content of the test report, in part or in full, cannot be used for publicity and/or promotional purposes without
prior written approval from the laboratory.

(6) The laboratory is only responsible for the data released by the laboratory, except for the part provided by the
applicant.
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2. Product Information

2.1 Application Information

Company name: Shenzhen Torras Technology Co., Ltd.

RM1215, BLK C, Zhantao Technology BLDG, Minzhi Avenue, Minzhi ST,
Longhua DIST, Shenzhen, China

Address:

2.2 Manufacturer Information

Company name: Shenzhen Torras Technology Co., Ltd.

RM1215, BLK C, Zhantao Technology BLDG, Minzhi Avenue, Minzhi ST,

Address: Longhua DIST, Shenzhen, China

2.3 Factory Information

Company name: Shenzhen Torras Technology Co., Ltd.

RM1215, BLK C, Zhantao Technology BLDG, Minzhi Avenue, Minzhi ST,
Longhua DIST, Shenzhen, China

Address:

2.4 General Description of Equipment under Test (EUT)

EUT name Power Bank
Under test model name PB23
Series model name N/A
Description of model name

; . N/A
differentiation
Hardware Version N/A
Software Version N/A

USB-C Input: 5.0V===3.0A/9.0V===1.65A
USB-C Output: 5.0V===2.0A/9.0V===2.0A
USB-C+Wireless Charging Output: 10W MAX
Wireless Charging Output: 7.5W MAX

Li-ion polymer Battery DC 3.87V 5000mAh 19.35Wh
Rated Capacity: 3000mAh(5.0V===2.0A)

Rating:

2.5 Test Auxiliary Equipment

Description Mam;fractur Model Serial No. Length DeSCanptIO
USB-C Power Adapter Apple Inc. A2166 / / /
Wireless load YBZ F18
Mobile Phone XiaoMi xiaomi 14
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3. Test Requirement

TaeLe 1—Lmrs For Mexmum PermissieLe Exrosure (MPE)

Test Report Number: BTF250611R00402

Frequency range  |Electric field strength Magnetic field strength Power density Averaging time
(MHz) (W/im) (Afm) thJ'cm2] (minutes)
(A) Limits for Occupational/Controlled Exposure
0.3-3.0 614 163 100 6
3.0-30 18424 4 89/ *qQ/fe 6
30-300 61.4 0.163 1.0 G
300-1,500 /300 G
1,500-100,000 5 6
(B) Limits for General Population/Uncontrolled Exposure
0.3-1.34 614 163 =100 30
1.34-30 B24/ 2194 18042 30
30-300 27.5 0.073 0.2 30
300-1,500 1500 30
1,500-100,000 1.0 30
f = frequency in MHz * = Plane-wave equivalent power density
4. Test Equipment List
. . Last Cal. Next Cal.
Test Equipment Manufacturer Model No. Serial No.
(mm-dd-yy) (mm-dd-yy)
Electric and
Magnetic Field Narda EHP-200A 1802X11001 2024/11/16 2025/11/15
Analyzer
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5. Test Setup

E-Field & B-Field Probe

]
]

U < 6cm measured

4cm measured

< 2cm measured

C:::D &1t Ocm estimated

Note1:The sensitive elements are located approximately 8mm below the exxternal surface
Note2: Measurements should be made from all sides and the top of the primary/client pair, with the
0/2/4/6/8/10/12/14/16/18/20cm measured from the center of the probe(s) to the edge of the device.

1) The RF exposure test was performed in anechoic chamber.
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2) The measurement probe was placed at test distance (0/2/4/6/8/10/12/14/16/18/20cm) which is between the edge of
the charger and the geometric center of probe.

3) The highest emission level was recorded and compared with limit as soon as measurement of each points (A, B, C,
D, E, F) were completed.

4) The EUT was measured according to the dictates of KDB 680106 D01 v04.

6. Assessment Result
Note:The sensitive elements are located approximately 8mm below the exxternal surface

6.1 E-Field Strength Test Date
E-Field Strength at 2/4/6/8/10/12/14/16/18/20cm from the edges surrounding the EUT

Measured E-Field Strength Values (V/m) FCCE-
Charging easured Test Test Test Test Test Test Fleld
Battery Level DI(S(t;er‘T:;CG Position | Posiion | Posion | Positon | Positon | Position Sﬂfnr}tg;h

A B C D E F (Vim)

99% 2 10.56 15.99 13.68 149.22 52.83 63.27 614
50% 2 23.67 13.56 13.62 18.99 51.42 65.94 614
1% 2 21.66 16.59 13.26 15.63 45.93 57.96 614
99% 4 19.14 10.17 9.78 16.05 36.84 48 614
50% 4 16.14 9.99 9.96 15.72 39.72 51.27 614
1% 4 16.47 10.98 10.92 15.63 36.24 47.61 614
99% 6 14.91 8.91 8.64 12.57 31.86 42.45 614
50% 6 12.93 9 8.64 12.99 31.68 45.48 614
1% 6 12.93 9 9.18 14.37 30.12 42.45 614
99% 8 12.33 7.53 7.5 11.64 26.64 37.38 614
50% 8 11.04 7.62 7.65 11.79 27.24 38.01 614
1% 8 11.28 7.77 7.74 12 27.84 38.91 614
99% 10 10.56 6.93 6.96 10.77 24.18 33.96 614
50% 10 9.87 7.05 7.08 10.92 24.72 34.62 614
1% 10 10.11 7.17 7.2 11.07 25.23 35.37 614
99% 12 9.48 6.45 6.54 10.05 22.08 31.08 614
50% 12 8.88 6.54 6.6 10.17 22.53 31.59 614
1% 12 9.06 6.63 6.72 10.32 22.95 32.22 614
99% 14 8.49 6.03 6.15 9.45 20.25 28.41 614
50% 14 8.01 6.12 6.24 9.57 20.61 28.92 614
1% 14 8.16 6.18 6.3 9.72 21.03 29.55 614
99% 16 7.68 5.67 5.82 8.91 18.69 26.4 614
50% 16 7.23 5.73 5.91 9 18.93 26.79 614
1% 16 7.38 5.79 5.97 9.12 19.29 27.15 614
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99% 18 6.96 5.34 5.55 8.46 17.37 24.39 614
50% 18 6.6 5.4 5.61 8.52 17.55 24.87 614
1% 18 6.72 5.46 5.64 8.64 17.82 25.14 614
99% 20 6.36 5.1 5.28 8.04 16.23 22.74 614
50% 20 6.06 5.13 5.34 8.07 16.41 23.25 614
1% 20 6.15 5.19 5.4 8.25 16.59 23.49 614

Note: V/im= A/m *377
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62 H-Field Strength Test Date:

H-Field Strength at2/4/6 8/10/12/14/16/18/20cm from the edges surrounding the EUT

E—— %?;Z‘:}rceed - Measured H-Field Strength Values (A/m) Flcz)iglclj-l-
Batiery Level) ™ (cm) Poliﬁztn A Po;riﬁztn B Po;-iﬁcs)tn C Po;-iﬁcs)tn D Po;ﬁztn E Poli?iztn F Liitiizr}%%)
99% 2 uT 0.0815 0.0666 0.0633 0.0906 | 0.2314 | 0.4386 -
99% 2 A/m 0.0652 0.0533 0.0506 0.0725 | 0.1851 | 0.3509 1.63
50% 2 uT 0.0986 0.0690 0.0618 0.0928 | 0.2301 | 0.4526 -
50% 2 A/m 0.0789 0.0552 0.0494 0.0742 | 0.1841 | 0.3621 1.63
1% 2 uT 0.0903 0.0691 0.0649 0.1040 | 0.2244 | 0.4165 -
1% 2 A/m 0.0722 0.0553 0.0519 0.0832 | 0.1795 | 0.3332 1.63
99% 4 uT 0.0605 0.0395 0.0375 0.0622 | 0.1342 | 0.1895 -
99% 4 A/m 0.0638 0.0339 0.0326 0.0535 | 0.1228 | 0.1600 1.63
50% 4 uT 0.0716 0.0387 0.0383 0.0608 | 0.1342 | 0.2029 -
50% 4 A/m 0.0538 0.0333 0.0332 0.0524 | 0.1324 | 0.1709 1.63
1% 4 uT 0.0573 0.0430 0.0423 0.0602 | 0.1266 | 0.1873 -
1% 4 A/m 0.0549 0.0366 0.0364 0.0521 | 0.1208 | 0.1587 1.63
99% 6 uT 0.0464 0.0344 0.0330 0.0479 | 0.1254 | 0.1663 -
99% 6 A/m 0.0497 0.0297 0.0288 0.0419 | 0.1062 | 0.1415 1.63
50% 6 uT 0.0489 0.0347 0.0330 0.0493 | 0.1245 | 0.1789 -
50% 6 A/m 0.0431 0.0300 0.0288 0.0433 | 0.1056 | 0.1516 1.63
1% 6 uT 0.0432 0.0347 0.0351 0.0551 | 0.1181 | 0.1663 -
1% 6 A/m 0.0431 0.0300 0.0306 0.0479 | 0.1004 | 0.1415 1.63
99% 8 uT 0.0409 0.0285 0.0280 0.0439 | 0.1036 | 0.1448 -
99% 8 A/m 0.0411 0.0251 0.0250 0.0388 | 0.0888 | 0.1246 1.63
50% 8 uT 0.0416 0.0290 0.0287 0.0444 | 0.1062 | 0.1482 -
50% 8 A/m 0.0368 0.0254 0.0255 0.0393 | 0.0908 | 0.1267 1.63
1% 8 uT 0.0384 0.0295 0.0290 0.0453 | 0.1085 | 0.1511 -
1% 8 A/m 0.0376 0.0259 0.0258 0.0400 | 0.0928 | 0.1297 1.63
99% 10 uT 0.0351 0.0260 0.0260 0.0402 | 0.0934 | 0.1305 -
99% 10 A/m 0.0352 0.0231 0.0232 0.0359 | 0.0806 | 0.1132 1.63
50% 10 uT 0.0359 0.0266 0.0264 0.0410 | 0.0957 | 0.1335 -
50% 10 Am | 00329 | 00235 | 0.0236 | 0.0364 | 0.0824 | 0.1154 1.63
1% 10 uT 0.0342 0.0271 0.0269 0.0415 | 0.0975 | 0.1364 =
1% 10 A/m 0.0337 0.0239 0.0240 0.0369 | 0.0841 | 0.1179 1.63
99% 12 uT 0.0315 0.0241 0.0241 0.0373 | 0.0844 | 0.1187 -
99% 12 A/m 0.0316 0.0215 0.0218 0.0335 | 0.0736 | 0.1036 1.63
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50% 12 uT 0.0322 | 0.0244 0.0245 | 0.0377 | 0.0864 | 0.1208 .
50% 12 Am | 0.0296 | 0.0218 0.0220 | 0.0339 | 0.0751 | 0.1053 1.63
1% 12 uT 0.0308 | 0.0249 0.0248 | 0.0384 | 0.0879 | 0.1234 -
1% 12 A/m | 0.0302 | 0.0221 0.0224 | 0.0344 | 0.0765 | 0.1074 1.63

99% 14 uT 0.0282 | 0.0224 0.0224 | 0.0346 | 0.0768 | 0.1078 S
99% 14 Am | 0.0283 | 0.0201 0.0205 | 0.0315 | 0.0675 | 0.0947 1.63
50% 14 uT 0.0289 | 0.0226 0.0228 | 0.0353 | 0.0783 | 0.1099 -
50% 14 Am | 0.0267 | 0.0204 0.0208 | 0.0319 | 0.0687 | 0.0964 1.63
1% 14 uT 0.0276 | 0.0230 0.0230 | 0.0357 | 0.0800 | 0.1124 s
1% 14 Alm | 0.0272 | 0.0206 0.0210 | 0.0324 | 0.0701 | 0.0985 1.63
99% 16 uT 0.0256 | 0.0208 0.0212 | 0.0326 | 0.0704 | 0.0989 -
99% 16 Am | 0.0256 | 0.0189 0.0194 | 0.0297 | 0.0623 | 0.0880 1.63
50% 16 uT 0.0261 | 0.0210 0.0215 | 0.0328 | 0.0716 | 0.1006 -
50% 16 Am | 0.0241 | 0.0191 0.0197 | 0.0300 | 0.0631 | 0.0893 1.63
1% 16 uT | 00250 | 0.0213 | 0.0218 | 0.0333 | 0.0728 | 0.1027 -
1% 16 A/m | 0.0246 | 0.0193 0.0199 | 0.0304 | 0.0643 | 0.0905 1.63
99% 18 uT 0.0232 | 0.0194 0.0199 | 0.0306 | 0.0649 | 0.0909 -
99% 18 Am | 0.0232 | 0.0178 0.0185 | 0.0282 | 0.0579 | 0.0813 1.63
50% 18 uT 0.0237 | 0.0196 0.0203 | 0.0308 | 0.0655 | 0.0930 -
50% 18 Am | 0.0220 | 0.0180 0.0187 | 0.0284 | 0.0585 | 0.0829 1.63
1% 18 uT 0.0227 | 0.0200 0.0204 | 0.0313 | 0.0669 | 0.0939 -
1% 18 A/m | 0.0224 | 0.0182 0.0188 | 0.0288 | 0.0594 | 0.0838 1.63
99% 20 uT 0.0211 | 0.0184 0.0188 | 0.0288 | 0.0599 | 0.0842 ..
99% 20 Am | 0.0212 | 0.0170 0.0176 | 0.0268 | 0.0541 | 0.0758 1.63
50% 20 uT 0.0216 | 0.0185 0.0192 | 0.0291 | 0.0608 | 0.0859 -
50% 20 Am | 0.0202 | 0.0171 0.0178 | 0.0269 | 0.0547 | 0.0775 1.63
1% 20 uT 0.0208 | 0.0189 0.0193 | 0.0295 | 0.0617 | 0.0871 3
1% 20 Am | 0.0205 | 0.0173 0.0180 | 0.0275 | 0.0553 | 0.0783 1.63

Note: A/m=uT/1.25

6.3 Estimated Model

According to the formula:
The formula for the magnetic field strength at a distance r from the coil is
H = l/(21r)*u
His A/m
| is the current intensity
J is the permeability, and its value depends on the medium.
The other parameters are fixed, so H is inversely proportional to r.
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Therefore, From the measurement H6 we can estimate the values of H4,H2,HO:
H4=H6*r6/r4
H2=H6*r6/r2
HO=H6*r6/r0
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The values of “ r are shown in the following table:
A:50.00mm(Right

B:10.54mm(Left

E:12.27mm (Below) F:2.00mm (Up)
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ABCDEF direction The actual distance(r) to the antenna coil.

Actual distance r to the antenna (cm)
measured o i " Test "
distance(cm) Test Position | Test Position Test Position Tg_st Position Test Position
A B C Position D E F
0 5 1.054 1.412 1.267 1.227 0.02
2 7 3.054 3.412 3.267 3.227 2.02
4 9 5.054 5.412 5.267 5.227 4.02
6 11 7.054 7.412 7.267 7.227 6.02
8 13 9.054 9.412 9.267 9.227 8.02
10 15 11.054 11.412 11.267 11.227 10.02
12 17 13.054 13.412 13.267 13.227 12.02
14 19 15.054 15.412 15.267 15.227 14.02
16 21 17.054 17.412 17.267 17.227 16.02
18 23 19.054 19.412 19.267 19.227 18.02
20 25 21.054 21.412 21.267 21.227 20.02
Note: The phone is 8.35mm thick.
The result is calculated by the above formula:
H-Field Strength at 0/2/4/cm from the edges surrounding the EUT
, Estimate H-Field Strength Values (A/m) FCC H-
Charging | Measured Field
Batter: Distance | Unit T Strength
Levely (cm) Posﬁzgn Test Test Test Test Test Limi?s
Position B Position C Position D Position E Position F
A (A/m)
99% 0 A/m 0.1093 0.1988 0.1512 0.2403 0.6255 42.5915 1.63
50% 0 A/m 0.0948 0.2008 0.1512 0.2484 0.6220 45.6316 1.63
1% 0 A/m 0.0948 0.2008 0.1606 0.2747 0.5914 42.5915 1.63
99% 2 A/m 0.0781 0.0686 0.0626 0.0932 0.2378 0.4217 1.63
50% 2 A/m 0.0677 0.0693 0.0626 0.0963 0.2365 0.4518 1.63
1% 2 A/m 0.0677 0.0693 0.0665 0.1065 0.2248 0.4217 1.63
99% 4 A/m 0.0607 0.0415 0.0394 0.0578 0.1468 0.2119 1.63
50% 4 A/m 0.0527 0.0419 0.0394 0.0597 0.1460 0.2270 1.63
1% 4 A/m 0.0527 0.0419 0.0419 0.0661 0.1388 0.2119 1.63

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 14 of 17

BTF Testing Lab (Shenzhen) Co., Ltd.
101/201/301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Subdistrict, Bao’an District, Shenzhen, China
Email: info@btf-lab.com Tel: +86-755-23146130 http://www.btf-lab.com Version: 1/00



mailto:info@btf-lab.com
http://www.btf-lab.com/

Test Report Number: BTF250611R00402

B..

6.4 Comparison of evaluation data and test data
We compare the test value of 4cm/2cm with the estimated value:

. Measured H-Field Strength Values (A/m) FC_C H-
Charging | Measured Field
Battery | Distance | Unit Test Test Test Test Test Test Strength
Level (cm) Position | Position | Position | Position | Position | Position Limits
A B C D E F (A/m)
99% 2 A/m 0.0652 0.0533 0.0506 0.0725 0.1851 0.3509 1.63
50% 2 A/m 0.0789 0.0552 0.0494 0.0742 0.1841 0.3621 1.63
1% 2 A/m 0.0722 0.0553 0.0519 0.0832 0.1795 0.3332 1.63
99% 4 A/m 0.0638 0.0339 0.0326 0.0535 0.1228 0.16 1.63
50% 4 A/m 0.0538 0.0333 0.0332 0.0524 0.1324 0.1709 1.63
1% 4 A/m 0.0549 0.0366 0.0364 0.0521 0.1208 0.1587 1.63
. Estimated H-Field Strength Values (A/m) FC_C H-
Charging | Measured Field
Battery | Distance | Unit Test Test Test Test Test Test Strength
Level (cm) Position | Position | Position | Position | Position | Position Limits
A B C D E F (A/m)
99% 2 A/m 0.0781 0.0686 0.0626 0.0932 0.2378 0.4217 1.63
50% 2 A/m 0.0677 0.0693 0.0626 0.0963 0.2365 0.4518 1.63
1% 2 A/m 0.0677 0.0693 0.0665 0.1065 0.2248 0.4217 1.63
99% 4 A/m 0.0607 0.0415 0.0394 0.0578 0.1468 0.2119 1.63
50% 4 A/m 0.0527 0.0419 0.0394 0.0597 0.1460 0.2270 1.63
1% 4 A/m 0.0527 0.0419 0.0419 0.0661 0.1388 0.2119 1.63
The corresponding deviation value is calculated
i Deviation value
Charging | Measured Limits
Battery | Distance | Unit Test Test Test Test Test Test (A/m) Result
Level (cm) Position | Position | Position | Position | Position | Position
A B C D E F
99% 2 A/m 19.79% | 28.71% | 23.72% 28.55% 28.47% 20.18% 30% Pass
50% 2 Am | -14.20% | 25.54% | 26.72% 29.78% 28.46% 24.77% 30% Pass
1% 2 A/m -6.23% 25.32% 28.13% 28.00% 25.24% 26.56% 30% Pass
99% 4 A/m -4.86% 22.42% 20.86% 8.04% 19.54% 16.94% 30% Pass
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50% 4 A/m -2.04% | 25.83% | 18.67% 13.93% 10.27% 18.91% 30% Pass

1% 4 A/m -4.01% 14.48% 15.11% 26.87% 14.90% 25.61% 30% Pass
Note: Deviation value=(Hest-Hmea)/Hmea

7. Conclusion

A minimum safety distance of 0 cm to the antenna is required when the device is charging a smart phone for mobile
exposure. The detected emissions are below the limitations according FCC KDB 680106.
The model was established with a 30% agreement, so it was considered to be approved.
The estimated test distances of Ocm are reliable

8. Test Set-up Photo
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